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Certificate No: 23-2662
Customer: METAL TECH. ENGINEERING
Attention: B. Eatwell Order No: PO-16187
Address: 144 Chris Street Date Received: 23-0ct-2023
Alberton, 1449 Date Tested: 23-Oct-2023
GAUTENG Date Reported: 23-Oct-2023
Heat No: N/A
Telephone: 011 864 2790 Ref No: N/A
Email: accounts@metaltechnology.co.za
Description: Shaft sample , As Received.
TEST REPORT ISSUED IN ACCORDANCE WITH EN10204 3.1
ELEMENT (Results TEST METHOD: ASTM E415 MATERIAL SPECIFICATION:
expressed in %) RESULT: NO SPECIFICATION PROVIDED
Carbon 0.26
Silicon 0.31
Manganese 0.74
Phosphorous 0.021
Sulphur 0.005
Chromium 1.26
Molybdenum 0.21
Nickel 0.05
Copper 0.04
Aluminium 0.069
Vanadium 0.006
Titanium 0.005
Niobium 0.003
Cobalt 0.012
Tungsten 0.081
Lead 0.014
Boron 0.0005
Arsenic 0.003
Tin 0.001
Antimony 0.01
Magnesium -
Zinc -
Nitrogen e
Iron REMAINDER .
Additional information: Material: 25CrMo4 or similar. "“. Juane Digitally signed by
\ X . Juane benjamin
D. Technical I‘I‘ benjamin r[\)n;gfzozz..m.zs
Tested By: Tolmay |Witnessed By: N/A Signatory: Mohr 13:44:16 +02'00'
RESULT: NO SPECIFICATION PROVIDED
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